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PKGTH2554/96022000101 (2005)

Lift Assembly
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PKGTH2554/96022000101 (2005)
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Description
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Lift Assembly
Ref # Part Number

1 121006X
2 180045

3 159189

4 12000022
5 19292016
6 71110624
7 175830

8 175831X421
10 183894
11 175375
12 163552
23 4939M
24 73350800
26 73680800
29 150233
30 110807X
31 19131016
32 137150
33 76020308
34 137167
35 138057
38 155097
39 123935X
40 17060516
41 175994
42 19112410
43 123934X
70 145212
72 110452X
73 73350600
74 187277
75 175805
76 175560
77 176205
78 175689
79 187276
85 189013
86 188528

Rod Asm., Lever

Shaft Asm., Lift Vgt

Lever Asm., Lift Rh

E-Ring Truarc #5133-87
Washer 29/32 x 1-1/4 x 16 Ga.
Bolt, Fin Hex 3/8-16 x 1-1/2
Grip, Handle

Button Plunger

Spring 0.62 OD x 2.125

Link Lift

Retainer, Spring

Retainer, Spring

Nut, Jam Hex 1/2-13 unc
Nut, Crownlock 1/2-13 unc
Trunnion Inf. Height

Nut, Special

Washer 13/32 x 5/8 x 16 Ga.
Spring, Compression Inf Hgt
Pin, Cotter 3/32 x 1/2
Rod, Adj Lift

Knob, Inf 3/8-16 unc
Pointer, Height Indicator
Plug, Hole

Screw 5/16-18 x 3/4

Nut, Lift Link 7/16-20
Washer 11/32 x 1-1/2 x 10 Ga.
Scale, Indicator Height

Nut, Hexflange Lock

Nut, Push Phos & Oill

Nut Hex Jam 3/8-16 unc
Arm Susp. Rear RH

Plate Asm Susp. Front

Pin Flange

Trunnion Susp. Arm
Trunnion Susp. Front

Arm Susp. Rear LH

Insert Wear

Bolt Shoulder



